e

RS

' R

- Gimplicity

PARTS
MANUAL

16 H.P. HYDRO
MFG. NO. 1690202
42" ROTARY MOWER
MFG. NO. 1690252
48" ROTARY MOWER
MFG. NO. 1690021

TP - 354
PRINTED 1IN U.ZA
610






Table of Contents

FRAME & FODTREST GROUP ..ottt i taiastatnmsarmatmsaiaansgnnaramnannans 2
WHEEL, AXLE & STEERING GROUP ... ... . i i s irsr i mma s 4
EMGINE & DRIVE SHAFT GROUP .. . o i i i i i em s m s st mm e mmn 8
CLUTCH R BRAKE GROUP ... .. .t i i it iim i tirmsssaarnamasmasaaditattactsssamansans 10
CLUTCH & BRAKE CONTROL GROUP .. .. e it sta s cmcscmsdar s m s 12
HYDROSTATIC FUMP GROUE . st i i et cr i adaratarssssamcasmammasantsm s nmnss 14
HYDROSTATIC TRAMNSHISSIOM Lo i ittt mettm st err e n s mm et 16
HYDROSTATIC CONTROL GROLE ... it e it mmcimasasaar s smsmmm s 18
TRANSMISSLON GROLIP ittt te s iiaeateassatamcasansamcrretassrtomnmasansasanas 20
PTO CONTROL GROUP .. .. it e i et smacaeattsassamssmnssnssrasssssssssmnsesrnss 22
PTO CONE CLUTCH GROUP oottt ei et et et aamatasasasar s ctraraasmameanmnais 24
LIFTLEVER B CABLEGROUP .. ...ttt i it st mm st et eassmsnnm s mmmsan 26
BEVEL GEAR & CGIDE PLATE GROUP L. . et iaa s st smasmarm s mmmannss 28
DRAW BAR GROUP ...ttt metaeene is st saemaasnrar s s aam s eaanaansns 30
REAR AXLE & DIFFERENTIAL GROLIP ... . i i i i s st sm s m s a s 32
ELECTRICAL QRO ittt atiiaaarear et tantaeaaaamaamtasss s aaanans 34
b e = 1 1] = 36
HOOD & LIGHTS GROUP ... ... ittt a i e et s tasarsmms s ansarraa amssasansnmsnrss 38
BEAT & DECK GROUP . ...t a ittt s an e st ttmamr s s smmamasmm s smatarcsasasnmsss 44
HOUSING & ARBOR {42 MOWBT ] ..o vt s tmimnraes e tarasenmeassnmsaraaseasassansnn 42
COVER & BAIL {42 MoWEr) oo vt ir e it e iimseacar e sramsaamsaaastmaaasascnansnns 44
HEIGHT ADJUSTMENT & ROLLER (42" Mawer] ... ..o A6
DEFLECTOR, STONE GUARD & ROCKER ARM (42" Mower] .......vmiinniiniviannnn 48
HOUSING & ARPOR {487 MOWEI] . oo vt it ie e et timteitasansaiennsaraasraseatrernasnn a0
COVER & BAIL (48" MOWEF) ot i o e tvat s e msaaesetearsmasanamsammsasensarsrnanssns 52
HELGHT ADJUSTMENT & BOLLER (48" Mawer] .. .. ci ittt im et simaamnar s 54
DEFLECTOR, STOME GUARD & ROCKER ARM (48" Mowar! . ... i i e et i i G
STANDARD HARDWARE TORQUE SPECIFICATIONS ... ... oiiniiivinns Inside Back Cover



Group BR7136

Eimplicily

Frame & Footrest Graoup

POSITION SHAFT ASSENMBLY 174111 BY ALIGNING LEVER
ARMWITH CENTER OF LIFT CABLE PULLEY BRACKET ON
RIGHT HAND SIDE OF FRAME, SECURE SHAFT ASSEMBLY
1M PLACE WITH SET COLLARS 157624 ANU SETSCREWS
928709,

USE STANDARDT HARDWARE
TOQRQUE SPEC. NOQ. 173209
UNLESS OTHERWISE NOTED,

FOSITION LEVER ABSEMELY {171

TQ ALIGN WITH QVADRANT.

FILL SPACE IN HUB WITH 317642
WASHER AS REQ. TIGHTEN SET-
SCREWS |22 AFTER LIFT LEVER

iS A0LTED TO LEVER ASSEMELY.
{REFER TO 981286 FOR LIFT LEVER)



Mfg No. 1650202

Frame & Footrest Group

Himplicify

f¢76

Rof. Pan
bo. Mo, Oy, Sarial Mo Damseription
1 1664933 1 {ag0no-4 H AEAR FRAME ASSEMBLY
2 17121 1 [aoDuo-{ 1 FOODT REST. ALH.
] 176628 1 [DoDU -{ 1 FOOT REST, L.H.
4 923345 & (D000 -{ 1 BOLT, Carriage, 5/16-18 x 3/4
5 917397 2 100000]1-[ } CAPSCREW, Hex Hd_, 5/1G-1B x 3/4
5] 917356 & {0000]-[ ] LOCKWASHER, 5116
7 917372 2] 100G I MUT. Hex, Full, 511612
g 820470 3 {00304 I NUT, Speed, Tinn., 5/16-18
g 1BSTET0 1 [ORRG00 b - i FOOT PEDAL ASSEMBLY
10 108419 2 (00000 - | BLSHING
11 157300 1 POR0a -{ 1 ARM, Pedal Foot
12 917378 1 R00a0]-{ 1 WASHER, 3/8
13 916965 1 [[alelal 1) 8 } LOCKWASHER, 3/8
4 916950 1 {QDDO}-{ } MUT, Hex, Full, 3/3-16
15 197625 1 [lslaln rIn] MY I FROMT L'FT LEVER ASSEMBLY
15 16E2168 1 10000001 ! LIFT EHAFT ASSEMBLY
17 171693 1 (00008 -1 1 LIFT LEVER ASSEMBLY
18 170875 2 000G -{ ] BEARING, Lift Lever
18 157624 2 {oDnaol-{ } SET. Collar
20 928709 2 {Ooao0)-[ } SETSCREW, Cup Pt., 5/16-18 x 38
21 157652 4 1000003 } KEY
22 G28734 4 {0a0007-4 I SETSCREW, Soe. Hd,, 51618 «1/4
23 921977 z {00004 H CAPSCREW, Hex Hd., 5MG-18 x 1-1/4
24 817356 z [ODR00 ) - 1 LOCKWASHER, 518
5 O9133%2 2 10G000) - 1 MNUT, Hex, Full, 51618
25 1663876 1 {00000 -{ ] BEARING, Pivot
27 92ev2? a {00000} } CAPSCREW, Whiz, 3818 x 1-1/4
it B2R382 2 (00000 I MUT, Flanga, /816
b X212 4 {00000 ] CAPSCREW, Hex Hd., 7116-14 x 11/2
30 g1Bt99 4 [QORo0-t H LOCKWASHER, 7116



Group 981137

Bimplicify

Wheel, Axle & Steering Group

NOTE: USE STANDARD HARDWARE
TORAQUE SPEC. NO. {73200 UNLESS
OTHERWISE NOTED.



Mg No. 1690202

- - i
‘ Bimplicilty
Whee!, Axte & Steering Group B
iorg
Ref, Part
Mo, Mo, Cay. Serial No. Desaription
1 171483 o (ooooo}-{ } WHEEL & TIAE ASSEMELY {7010 Onlyl
z 166305 * [QQOQc- } WALWVE STEM & CAP {70710 Cinly)
3 183027 2 [0a0ak( I TIRE {7010 Cnly)
4 153028 2 (oaoaas- I TUBE {7050 Onlv}
5 171484 2 (OO0 - i WHEEL ASSEMBLY {7010 Cnlyl
G 1543493 4 o ey 1 CUP, Bearing ¢ 40714 Onlyl
7 2 JELELDE] 1 WHEEL (7010 Dnly)
8 154486 4 (ooDoe) 4 1 COME., Bearing
-] 171375 4 100000]-{ 1 SPACER
10 170162 2 {0D0o]-{ 1 SEAL
i 021010 3 [A000al-{ } COLLAR, Set
12 922651 2 [0oaaal-{ } SETSCREW, Sqg. Hd,, Cup Pu., 5/16-18 x 5716
13 154487 2 (0RO k- I CAP, Hub
14 171774 1 (a00aaj-{ I SPINDLE ASSY, LH.
15 103181 2 (CHCHCHMON <[ I WASHER
18 1709498 3 (DO000)-{ I &RM, S1eering, LH.
17 157427 2 000 - 1 KEY, Square
11} 928TM 2 {00000 - 1 SETSCREW, 5/16-18 x 1/2
19 157484 1 1000001 1 PIMDLE ASSY. B.H.
20 ROG1012 1 {oonon]-{ } WASHER
21 Bz77a4 1 (00000 } ALNG, Reainmg, Mo, 75
22 a274549 1 [Lalulalal] B} } CAPSCAEW, Hex Hd_, 1/213 x 2114
23 91241 2 (0000 k- I WASHER, Plein, 172
24 15761 1 (0000a)-t I SPACER
5 BAQGAE 1 SORCHONHH L H LOCKMUT, Hex, 1/2-13
26 913744 1 (D00 1 MUT, Jam Hex, 1/2-13
27 1650863 i DO000]-{ 1 FROMT AXLE ASSY
28 15437E9 4 LC00CD] - 1 BUSHING
2% 914587 3 {onooo]-i 1 FITTIMEG, Grezze
an 157499 1 {onooo}-{ } TIE RGO ASSY
31 154177 2 [00o00- } SPALER
32 Q17400 2 [0aado-[ I CAPSCREW, Hex Hd., 2/B-16 x 1-1/4
22 916965 2 (oaoaal-t I LOCKWASHER, 378
24 M TATE 2 LR I WASHER, Plain, 378
15 916350 2 (RO CR0N0] - H MUT, Hex, 2/8-16
5 171230 1 {DOBDD] - 1 LIMK, Orag
37 164272 2 {00oD0] - 1 JOMMT, Ball
13 0252 z {00001 1 MUT, Jam Hex, 1/2-20
39 Q30637 2 (oo -{ ] LOCKEMNUT, Hex, 1/2.20
40 171832 1 [000003- } STEERING HOUSING ASSEMELY
41 170950 1 [Qaagak[ ) HOLSI NG, Stearing
42 1700902 1 L0a00a)-t ] BUSHING
a3 154258 e AN ' BEARING, Meedle
44 1709399 1 { DA -4 I STEERING ARM ASSEMBLY
45 170987 1 OO0 - H GEAR, Bawel
a5 18450 1 (ODDoD | WASHER, Plain, 7716
47 924068 1 [0000a1-{ 1 LOCKMUT, Hex, THME-14
48 11020 1 [onoont-{ 1 SHAFT, Sirerring
49 0410224 3 (00000 1 KEY, Woodruff, Mo 6, 5f32 x 5/8
T} 1700985 1 {oaaaay- } PINION, Bevel

MOTE: PARTS REF. NO. 51-71 CONTLINLUIED
ON THE FOLLOWING PAGE.



Mg, No. 1680202

Eimpliciiy

Wheel, Axle & Steering Group

78
Ref. Part
No, MNo. Oty Sorial No. Description
51 1602155 i 100000L-[ } “E" RING
52 171000 i fooooo}-[ } PLATE, Steering
L H17400 2 100000]-{ 1 CAPSCAEW, Hex Hd_, 3/B-16 x 1-1/4
54 28731 z D000 -1 ] LOCKMNUT, 3/3-16
LA BEE7aL 1 (KI000)-{ | BETSCREW, 50, Hd., 51618 x 1/4
57 154264 1 (00 1 RING, Retaining
58 158223 3 (00N 1 WASHER
EQ 1606342 1 [(alalulia TR 1 WHEEL, Sieering
BN 921077 1 (DO00CH-L ' CAPSLCREW, Hex Hd,, SH16-18 x 1-1/4
[+ 529001 i {onoaap-f I LOCKMNUT, Flange, S/T5-18
G2 173421 2 {00000 I WHEEL & TIRE ASSEMELY
63 157024 pe {0DDoo0}-( b TIRE 23850 % 12
G4 157602 2 [[s]eluislu) N } TUEE
65 172353 2 1Goooo}- } BTEM & VALVE Cap
66 173430 2 100000 } WHEEL, Driva
67 8261100 #] OO000) -{ 1] BOLT, Huk
(i1} 173432 z (OO0 - 1 WHEEL & TIRE ASSEMALY 231050 x 12
{7016 Only]
69 1605967 . (ORTHD 4 1 TIRE (7016 Only)
0 157638 2 [alalala i o 1 TURE (7018 Qnaly)
Fil 1734320 2 [Ualalulya] A4 i WHEEL DRIVE {7015 Only}
7z 1711378 P (0000a)-( } WHEEL & TIRE AGSY
13 157480 z {Daooal- } TIRE
74 164247 2 10000031 } TUEBE
5 171337 2 {0DDDORH 1 YWHEEL ASSY
6 2 1R000Mm-[ 1 WHEEL

HOTE: PARTS REF. NO. 1.50 FOUND O

PRECEDQING PAGE



Group S81157

WHEELS, AXLE & STEERING GROUP

A, Torgue to 13 Ft. Lbs. Min, (2 Places).
B. 930833 Mut — Torque to 40-60 Ft. Lbs. {2 Places).

C. Torgue ta 15-22 Fr. Lbs. [2 Places).

0. Timing marks on pinion 170988 and gear 170987 must be in line.
Do not brush grease on taoth surfaces of gear and pinion.

E. Torgue 16-21 Ft. Lhs,

F. Remove backlash in assembly by turning capscrew 917400 until backlash is
set and lock by tightening locknut 925731 against plate 171000,

G. Torque 2533 Fr, Lhs

H. Torque nut 830848 to 80-100 Ft. Lbs. Lock nut in place after torquing by
holding nut 930648 and tightening jarm nut 813744 to 45-55 Fr. Lbs.

I, Axle assembly 1652104 must pivot freefy after assembly.

J.  Assemble items on front spindle in order listed.

. 11375 spacer

. 170168 seal

. 154486 hearing

. \Whael & Tire Assembly {171483 for 10 H.P. & 171376 for 13 & 16 H.P)

. 154486 bearing

171375 spacer

. 8021010 Collar & 928641 setscrew — Torque setscrews to 9-10 Fi. Lbs. Min. 4 C
. 154487 hub cap

Apply lithium grease to bearings 154486 at time of assermbly. After assembly
is complete, bearings must rotate freely without end play.

T D QD oW

K. Hold ball joints when tightening jam nuts (2 Places). (Fn:ﬂ
Y

L. NOTE: Adjust length of drag link assembly 1650571 by pesitioning end bal! joints
s that front wheels will bein the straight ahead position when the steering gear arm
is positioned at approx. 19° as shown. The steering wheel mounting hele § is to be
parallet to fore and aft § of tractor.

M. NOTE: Tire pressure as received fram vendor = 20 P51 Min. at time of assembly.

M. Use standard hardware torque Spec. Mo, 173209 unlass otherwise noted.

(. Apply grease to spindle bearings {2 Places}.



Groun 8811354

impliciiy

Engine & Drive Shaft Group

NOTE: USE STANDARD HARDWARE
. TOROUE SPEC. NQ. 173209 UNLESS
- ! OTHERWISE NOTER.



Mg No. 1690202

Engine & Drive Shaft Group

Gimpliciiy

Haof, Part
Mo, M, Oty Serial Mo, Drascription
1 1 {CHI0D0)- 1 ENGIME, 10 H.P - Briggs & Strallon
2 1BEE492 1 {aocon-i } ELBOW & MIFPLE ASSEMEBLY
3 164378 1 [DOMH-{ } LOCKNUT
4 170456 i (00000 - } MUFELER
B 171880 1 (OO0001-{ } STRAP, Mufller
& 172061 1 (00001 ] CLAMP, Mullier
7 19933 1 (000001 I CAPSCREW, Hex Hd., 5/16.18 = 1-1/2
a 917386 1 (00004 - H LOCKWASHER, 5/16
g 917372 1 (00000 { H MUT, Hax, 5/16-18
10 [21969 2 100000 1 CAPSCREW, Hex Hd., 37816 & 1-1/2
1 172455 1 (00900}-{ 1 CAPSCREW, Mex Hd., 3/B-16 x 1-3/16
12 a17378 4 {00501 1 WASHER, 2/8
13 HIE06E 12 {0goooi-{ } LOGCKWASHER, 378
14 216950 a {0g0o0)-( } MUT, Hex, 3/816
16 172328 1 (opoom-{ } DHIVESHAFT ASSEMBLY
16 173026 2 (ooDom-{ ¥ COUPLING
17 172264 1 (00000 -{ I FLANGE, DR IVESHAFT
18 157427 1 (000074 I KEY, Driveshaft
13 92AEZ4 1 100000-[ I SETSCAEW, 3/8-24 < 3/8
20 922120 z (0000G-{ H CAPSCREW, Hex Hd_, 3/B-18 x 2-1/4
21 aznLis g 100D} I CAPSCREW, Hox Hd., 3f8-16 & 1-114
27 1657424 16 {000B0}-{ 1 WASHER, Special
23 1656397 . {00000 ! SPACER
24 1 [oeaaod-{ } EMGIME, 16 H.P-Briggs B Stratton

A. Remave two head bolts, attach bracket Nao. 1658452 and torque head

bolts to 190 In, /Lbs.

B. When mutfler is assembled onto engine, exhaust pipe must line up with

hole in side of hood.

C. Choke button to be pushed in on dash pane! and choke lever on carburetor
to be in open position before tightening clamp bolt.

D, Tighten setscrew after drive shaft assembly has been secured to engine

flywheel adaptor,

Use standard hardware torgue Spee. No. 173208 unless otherwise noted,

THROTTLE ADJUSTMENT

1. Place throttle lever on dash Tn full throttle position — up and foward against stop.

2. Install end of throttle control cable wire into engine throttle contro! rod.

3. Raise engine throttle rod until lower adjusting nut is against stop.

4, Hold lower adjusting nut up against stop and secure cable clamp.

5. Move throttle control lever through full range and back to full throttle position

to check adjustment.

i0-76



Group 981315

Eimpl

il

Cluteh & Brake Group

NOTE: USE STANDARD HARDWARE
TORGUE SPEC. RO. 173209 UNLESS

OTHERWISE NOTED.

19



Mg No. 1690202

- F i
Cfuteh & Brake Group 5‘“", hﬂ""’
Ref. Part 6-77
[l Mo, it Zarial Mo Deceription
1 1667323 1 1 QOG- 1 PULLEY
2 B05123 1 {DOo0}-¢ } KEY
3 166156 1 1000060-4 ] BRACKET
a1 226035 2 {00000 I SCREW, Thd. Forrm, 3/2 x 304
5 166127 1 {00000}-{ ¥ LEYER ASSY. Idfer
B 423295 1 [0000)- } CAPSCEEW, Hox Hd., 7/116-14 x 3-3/4
7 17378 4 {00am-1 ] WASHER, 38 5td.
8 166120 1 QDG I SPACER
2] H218192 1 (00D00D)-{ I LOCKWASHER, 716
10 918213 1 [Ghaom-{ H NUT, Hex, Full, 7/16-14
ER | 164268 1 00000kt 1 PUILLEY, Idler
12 154364 1 [DRG0m-{ 1 SPRING
14 518362 1 (onooa)-t 1 CAPSCREW, Hax Ad ., 3/83 16 » >1/4
14 157081 1 [Lileinlnla} B 1 SPACER
15 916065 2 (00008-t 1 LOCKWASHER, 3/8
18 916950 3 Da0am-£ 1 MNUT, Hex, Full, 3fE-16
17 923428 P {Hoaaak-¢ ] MUT, Lack, Heax, 3{8-16
18 166157 1 {00000}-¢ } GUIDE ASSY
12 023362 2 [ [ulale3r } ML, Lock, Hex, 5/16-18B
o0 172224 1 { OO0} } BAMD ASSY. Erake
21 1722587 1 OO0 { 1 LIMIMG, Brake
pres) S2EE10 g QOG- I RIVET
23 918361 1 [OO000)-§ H CAPSCREW, Hex He., 37816 x 1-3¢4
24 186176 1 [0 | 1 DAUM, Brake
5 158195 ) (G001 ] WASHEH, Specisl
26 224058 1 {0000D0)-{ I MUT, Lock, Hex, 7fi6-14
27 1650651 1 {000Mm-1 I ADD, Brake
2B 166118 1 {o0noon;-| 1 GUIDE AESY, Aad

CLUTCH & BRAKE — HYDRO
o6 H

-A.  Torque to 2533 Ft. {Lbs.
. B.  Tighten until snug but free to pivot.

C. Foot Pedal Brake Adjustment.

After parking hrake & clutch free travel adiustments have been complated, adjust

foot pedal brake as follows:

1.  Lock parking brake.

2. Depress foot pedsl until transmission drive belt clutch is fully disergaged & held.

3. Turn foot pedal adjustment nut “B” against the rod guide No. 166119 to limit
travel of foot pedal to the foot pedal position estahlished in paragraph 2 sbove.

4.  Lock adjustment nut “C” against adjustment nut “B”" to secure brake adjustment,

5 Check brake.

A, Transmission drive belt cluteh must be fully disengaged befare service brake
engages.

B. After adjustment, brake must stop tractor motion, in both directians, Ina
braking distance of 2 feet for sach M.P.H. of maximum vehicle velocity., This

shall be accomplished with a maximum foree of B0 pounds applied to the brake
foot pedal - {Ref, ANSI Std. B71.7a — 1974].

11



Group 581378

Eimplicity

Ciutch & Brake Contral Group

Lt s
Lo o
s

N

WOTE: USE STANDARD HARDWARE '
TORGUE SPEC. NO. 173200 UNLESS 13

OTHERYWISE NOTED, I

12



Mfg Mo 16880202

Clutch & Brake Contral Group

Eimplicily

G768

Act. Part
Mo, Ma. Lk, Harial No. Diecoription
1 166122 1 [Q00ag) H GUATIN ASSY
2 1850502 1 [0 1 "W BELT
3 166173 ] [N 1 PLILLEY
4 928709 1 (0000-{ } SETSCEHEW, S Hd., 5f156-1B x 3/E
5 1650531 1 [Oo000-[ 1 ROD, Clutch
& 923362 2 {00000)-{ ¥ MUT, Loek, Hex, 5/16-18
7 121027 2 1000001-[ I SPRIMNG
a 312372 3 {00aada1- [ 1 WUT, Hex, Full, 5/16-19
g 23329 1 [ICERTM- 1 MNUT, Louk, Hex, 1/4-20
10 172461 1 [QOHDE- L 1 RO AS5Y
1 171994 t [0D0D0-§ 1 ROD, End
12 172108 1 [OAD000-1 1 LEVER, Farking Brak:
13 9rE7AL 1 {0DDoD)-{ 1 CAPSCREW, Hex Hd., 1/4-20 x 1-1/4
14 DI0EES 1 {DD00a)-[ ¥ LOCKWASHER, Dhl. 1/4

A, Cluteh Free Travel Adjustment

CLUTCH & BRAKE — HYDRO
016 H

1. Rotate belt drive a minimum of 3 revolutions.
2. Make sure clutch pedal is released & slutch is as far to the rear as it will go.
3. Adjust double nuts for.37% inches between nuts & rod quide & lock together.

B. MNut Must Be Snug But Free To Pivot.

.  Parking Brake Adjustment

1. Loossn Mut A",

c

?.  Rotate parking brake lever - 1652405 — Teo adjust parking brake. Turn lever
one compleie turn when making adjustments.

3. Tolock parking brake, rotate lever up lowards seat deck until lever is against

upper area ol footrest.

4. After adjustment, parking brake must hold the vehigle in any direction when
parked on a 16.7 degree (30 percent} slope — (Ref. ANSI Std. B71.1a —1974).

B.  After parking brake is properly adjusted, secure adjustment tightening nut “A™,

13



Group  98132()-

Limplicity

Hydrostatic Pump Groug

AFTER INSTALLING ERACKET 16510389
TORZUE MOUNTING 3CREWS TO
20-25 FT./LBS,

TGROQUE TO 27-33 FT./LBS.
(3 PLACESI

AFTER INSTALLATION, FLUG
185170% 70 BE FLUSH 7O .015 |
BELOW SURFACE %

NOTE: USE STANDARD HARDWARE
TOROUE SPEC. NO. 173209 UNLESS
OTHERWISE NOTED.

14



Mfg No. 1680202

Hydrostatic Pump Group

Bimplicity

1076

Haf. Part
Mo Mt Oy, Sarial No. Description
1 1650301 1 (G000 1 HYQRD PUME & MOTOR UNIT
2 1651705 1 100001 } FLUG
K| 1651704 i {0oDoo)-[ I 0" AING
4 1651703 i [0 1 “O RING
5 16EQ03 1 oo000-1 1 PIMIQN, Motar Shaft
B 123144 1 (00001 } WASHER
7 917356 4 1000001 1 LOCKWASHER, 516
g 921515 1 {0oeD0)-[ ] CAPSCHEW, Hex Ho,, 5M16-18 x 3/4
] 1651089 1 {00000t 1 BEACKET
10 156065 2 [DR0aoH-§ ] WASHER
11 1651090 1 (oooad-o } BELEASE, Lateh
12 916431 1 {DOa0e0)-{ } CAPSEREW, Hex Hd., 5/16-18 % 1
13 7842 5 {0G000-[ ¥ WasHER, 516
14 153010 i {O00001-t H SPAING
18 923362 1 [R003-§ 1 LOCEMNUT, Hex, BH1G-1E
18 178778 1 (oogaod-| } DEFLECTOR, Shroud
17 AZ3736 4 {oOa0d0)-1 } ECREW, Taptite Mo, 10-32 » 3/8
18 118774 1 [[elalizEn } SHROLID ASEY, Fan
19 930557 1 10a000)-{ ' SCREW, Tho Form., SHE18 = 142
20 o1 7397 1 {gonoo}-t 1 CAPSCREW, Hex Hd., 5M1E6-18 x 3/4
2 517372 3 [oDOaal-§ 1 MUT, Hex Full, 5f16-18
22 166022 1 (00001 1 FAN, Pulley
23 927428 3 {00000-{ } SCREW, Thd,,Forrm,, 1/4-20 x 3/E
bt 1650533 i {Q000)-{ I SPACER
25 1550524 1 igoooat-4 } SPACER
26 Q22090 3 (ooagoy-i ¥ CARSCHEW, Hex Hd., 3/8-16 x5
27 916965 3 [Lelaly, LELE ] LOCKWASHER, 3/8
e 1660867 2 1000001-[ } INSERT. Hose
bz 1650563 1 (Doonn)-{ I HOSE
30 16505684 1 (anood]-¢ 1 HOSE
M 171457 4 [oDaaoy-{ 1 CLAMP, Hose
32 1650989 1 RO 1 SUPPORT ASSY, Qil Filter
33 419319 2 {00001 } CAPSCREW, Hex Hd., 51518 = Ta
a4 1650954 i {oooDal- I FILTER ASSY

19



Group 981320

Limplicity

Hydrostatic Pump Graup

KIT NUMBER
A — 16B50M5 SEAL REPLACEMENT KIT
(Includes all Seals % Gaskety)
B — 1652237 CHECY. VALYE ASSY
G — 16852238 CHARGE RELIEF VALVE
D — 1652238 CHARGE PLUMP KIT




Mfg No. 1690202

Hydrostatic Pump Group

Eimplicity

Ref. Fart 1076
MNo. Nao. ity Serial No. Creseription
1 1653120 1 (000N 1 HDUSING
2 16582181 1 [OCoQ0N-{ 1 BEARLNG; Ball
3 1652182 2 {00an0-{ ] CARSCHEW, 12 Pt
3 16562183 1 (D000 | } TRUMMIDOMN
5 1652184 1 {DO300)-[ ] GASEET
6 1652185 2 {0000t I PIN, Str. Headiess
7 165 BE 1 {00A00H-§ i SHAFT, Motor
3 1652187 1. [HO0H-§ ¥ PLATE, Swash
g 1852168 a2 [OR0aal-{ 1 SYLINDER ELOCK KI1T
10 1652189 i [ODOoK)-1 1 VALVE, Plate
11 1652130 1 LoOgan-[ 1 PLUG, Hex Hd.
12 1652191 2 {00000} [ H “O" NG
12 1651032 z 100000 -1 1 RIMNG, Retaining
14 1652193 1 {00Q00}- 1 CAPSCHREW, Hex Hd.
15 1652254 1 [ooDaod-1 1 SECTION, Center
16 1652104 1 [oDOam-1 1 TRLUNMNIOHN
17 1652145 q [O0000-{ } CAPSCREW, Hex Hd.
13 1652156 2 (00000)-[ } YO RING
19 1652197 z 100000)( ¥ PLUG, Hex He.
20 1652198 1 {0aoooi-t I GASKET
el | 16621890 1 [OoDDoN-{ 1 COYWER PLATE, Filtar
22 1652200 1 [OG000)-4 1 PLUG, Special
3 1652201 2 {00000-{ 1 WASHER, Flat
24 1652202 2 (D0000)- [ } CAPRCAEW, He=x Hd.
25 1852203 1 {DO000)- I SEAL, Lip
26 16524 1 {DO000)-( ] BEARINLG, Naodle
27 1652205 1 100000)-¢ H HOISING, Charge Pump
2B 1852206 1 AQCA0G-§ 1 GERAOQTORA ASSY
9 1622207 1 [o00aoh-1 1 YO RING
30 1652208 1 (000001 1 CAPSCREW, Hex Hd.
3 1652209 2 (O000a)-{ 1 SCREW, D
32 1852210 2 0000 } PLUG, 3ir. Thd., Hex
3z i {00000}-[ ] PLATE, Mame
a4 1682212 z (00G00Y-( I CAPSCREW, 12 P1.
a5 1652212 4 {0000 1 PLLMG, Pipe
a6 1652214 3 [ooDOo)-{ ] C0OME, Retief Welve
37 1652215 3 [GDO00N-1 1 SPRING, Relief Walwe
.35 1652216 AR [OO00H0)- 1 SHIM
39 85207 1 L0000 } PLUG, Hox Hd.
40 165221E 2 {DagD0n)-§ H CHECK WALYVE ASSY
41 165219 2 {00000)-| I O AING
4z 1652220 2 10R0001-1 1 RIMG, Back-up
a3 1552221 2 00000 i 0" RENG
a4 1653227 2 (W04 1 BEARING, Needle
45 1682223 t {oDoao-{ } FLATE, Valye
45 168522 2 yonaGn)-{ 1 PIM, Str. Headlass
a7 1652275 1 100000)-1 b PLATE, Thrust
48 1652226 3 {0000 ( ' FIN, Coiled Spring
49 1652237 1 A0ODRCH-{ 1 PLATE, Swash
BD 1662258 1 {aonook-§ } PIM, Str. Headless
51 1652229 1 {00001 ] SHAFT, Pump
52 1652220 i [11]u]n]4,1 1 L3} 1 KEY, Woaodruff
53 1652231 1 10009081 } BEARIMNG, Ball
54 1BET232 1 100000-{ I SEAL, Lip
hh 1652233 2 {0oDo0)-[ I BEAR MG, Meadle
56 1652234 2 {aOcona)-¢ H SEAL, Lip
&7 16562235 2 [Q300H-1 1 WASHER, Spagial
*NOTE: CYLINDER AND
OR FISTONRS MUST BE =] 1656009 2 toouno-1 i RETAINER, Slipper
REFLACED BY KIT 50 1 65E007 2 JO0000- i WASHER, Front
NO. 16521748 61 15006 2 fOnGoon-{ } SPRING
62 166605 2 Q0000 I WASHER, Rear
63 1696004 2 {Daonnl-| ] RNz, Reraining
g4 1655045 1 (00006-1 H BEAL & GASKET KIT

17



Group D81312

Eimplicity

Rydrostatic Controf Group

NOTE: USE STANDARD HARDWARE
TORQUE SPEC. NO. 173203 LUNMLESS
OTHERWISE KOTED.

18



Mg Mo, 1680202

Hydrostatic Controf Group

Eimplicify

o786

Ref. Part
Mo, No. HY. Eprial Ma. Description
1 1650400 1 (0000} b LEVER AS55Y, Conrrol
Z 171165 1 (OO0 ¢ H KNOE
3 AF5592 1 (onnon-4 | SCHEW, Thd. Foren., §/4-20 x 3/4
! 141D 2 {0000m-1 1 BUSHING
G 1650358 1 {oQ00a}-{ 1 LItk
& 917378 2 (O00agH-{ 1 WASHER, /8
7 916965 2 [O0QmH- H LOCKWASHER, 2/8
8 415950 7 (O00n0)- ¢ I MUT, Hex, Full, 21B-16
2] 1660715 1 (o0000)-4 H AOD ASSY, Control
10 1651167 1 {0000 1 FIN
11 18447 1 {pooao)-{ 1 PIM, Cottor, 3037 x304
12 1650712 1 [EI0H0- 1 GUIDE, Cantral Fod
13 1650713 1 (D000 ¢ H PLATE, Guide
14 HOEZYT 2 (00008 I CAPSCREW, Hox Hd., 1/4-20 « 1-174
15 923368 P {oonoo-| i LOCKNUT, Hex, t/4-20
15 213180 b {00000 1 PIRE, Aol
17 1650347 1 1G0000H 1 SPRING
13 1650874 1 {o0gaa)-{ | SHAFET ASSY
19 1650872 1 A00Gg0-[ 1 MNUT, Adjusting
n 913741 1 (OO0 ¥ MUT, Hex, Jam, 1213
ba 167286 1 (DN | b RLMG. Rewining
s a7 i (OO0 I GAPSCREW, Hox Hd,, 3/B-16 x 1
23 817642 3 Lonnoni-i H WasSHER, /16
24 1650506 1 {DDD0o0)- ! SPACER
75 1650401 1 100000-1 ] BRACKET, Pivot
% 1650:30 z {000adl-[ 1 SCHEW, Special
2 91 7365 2 10QQQH-[ 1 LOCKWASHER, 5/16
e | mM7372 e (o0 b MLIT, Hawx, Full, 5f1618
0 174895 1 (0000)- b SPRING
0 1850392 1 (DDD00)-§ I LIME ASSY, ool
o 918837 1 00000 1 PIM, Roll, 1/4x 1-1/4
32 1ES0EM i {0D0D0)- } BOYLT, Shenchclee
a3 1650552 1 10000011 1 ROLLEA, Cam
aq 216964 1 100000 -[ ¥ LOCHKWASHER, 174
35 915622 1 [{alalala7i] M t MNUT, Hux, Full, 174-20

®

Tighten locknuts 923358 until plate
1650713 and guide 1650712 are beld
firmly together. After assembly, rod
asserrbly 15650715 must slide through
auide 1650712 without binding.

®
To prevent internal darmage to hydro-
static unit, hub of 1650392 link assem-
bly must ke supported while 916937
pin is being installed.

©

Roller rmust ratate freely after assem-
bly. To obtain hydrostatic neutral
adjustment, complete following steps.

9

Flace control lever asscmiply 1650400
in neutral position on quadrant.

19

Loosen nut 916950 and rotate cam

shaft assembly unitl center mark on
cam aligns with center of cam roller

1650592, Retighten nut to secure

Loosen Mut 912744

With umit runniog, rotate adjusting
nut 1660872 until rear wheels stop
turning. Retighten nut to secure

adjustmernt.

Cycle control lever 1650400 from
full forward to full reverse and back
to neutral to check adjustment.

adjustment.



Group _ 881375

Himplicity

Transmission Group

NOTE: USE STANDARD HARDWARE
TORGQLE SPEC. NO. 173209 UNLESS
QTHERWISE NOTED.



Miy. No. 1690202

» Limplicit
Transrrission Group it il

Raf, Fart 1376
Ma. No, Oy, Serial Mo, Deceription
1 1650427 1 [l l4] S 1 COVEIR ASSY, Goar Cove bw'bearing)
@ 1660148 2 (oagam - [ 1 EEARING, Meadla
E 1GGH ' (00000 1 HEARING, Maadle
A 1652450 2 [0000]-{ 1 BEARING, Mecdle
b 918113 2 (000008 ] PIMN, Rall, 3/& = 1
1] 01653 1 O MR - } PLUG, Pipn:
7 1650420 1 (RO t GEAR CASE ASSY [wibeoriogs]
= 173550 1 HLLLIDIES 1 GEAR CASE
3l 104271 1 (ODGOG ¢ } BEARIMG, Meedle
10 aMEsE2 t (OOD00)-1 ] PLLIG, Pipe
i1 1BE043 1 {00000-§ i GASKET
17 16E0Y7E 1 {DDDDBO)-§ H SHAFT, Brake
13 1E601 4 1 100000 1 KEY
14 176243 1 {oDooo)-{ I PINION
15 166004 1 {oooog)-1 1 GEan
168 1851078 1 {Goog-1 1 VWASHER
17 166013 z {o0000)-{ I WASHER
13 176980 2 10000014 1 FI MG, Rutanimg
18 LEEGN 1 1000007 1 SEAL
20 1663 2 1 1001ac10)-{ 1 SHAFT, Interimn.
=h | 176G k| [ooaaal-( 1 PIMICON & SHAFT ABSY
2 166016 z toooaa)- | 1 WASHER
22 166017 1 1000aal-[ ] RiKG, Retmining
24 1651517 1 [oeeacneal-1 1 AXLE TUBE ASSY
25 150040 2 {ooaaa)-§ 1 KEY
2G 91107 1 (080aa01-[ 1 FITTING, Greass
a7 16h2504 1 fa0oam-( } GEAR, DHive
28 164057 4 (OO - € } WHEHER
0 101268 2 [EIHRHI-§ 1 FIRIG, Faraining
a0 166167 1 (RN } WASHER
K 154768 z tooo00) -1 ) SEAL
az 1651512 1 [LLEE ] SPACER, L.H. Axlz
33 5014593 i 00000 I NIFFLE, Fipe
24 001752 1 OO0 ; AR, Pige
35 9m 753 1 1DD0Gm-4 H STHEET, Elbow
38 901450 i {Doo00)-§ ; MIFFLE, Fipe
37 an1g7?? 1 [GEcc-o 1 EL GO, Pipe
38 901825 1 {D0000)-| ; ELISHI MGG, Pipe
39 172899 1 100000-1 1 wiLWE, Relief
ar) 9213313 g [ouoaag-[ 1 CAPSCREW, Hix HA., 5/1618x 3/4
a4 92197E 4 [oooaa)-[ 1 CAPSCREW, Hex Hd., 5/16-18 =2
42 917356 11 [O0OO k- ) LOCKWaASHER, /16
43 165062 1 1061808001 -§ 1 SUPPORT, Sprng
44 16431 2z (OOD0L-[ 1 CAPSCREW, Hex Ho., BME1Ex 1
a5 17372 2 HKHHHL- £ 1 MUT, Hex, Full, 6/56-18
45 164224 2 {00Do0). H BUEBHIMNG
HYDROSTATIC TRAMSMISSLON
7016H
A, Mask hydrostatic mounting surface and cover hole priar 2. Afier contact is made with gasket material, complete
to painting 235y in 3 manner that will prevent smearing of gasket
B. Grease inside lips of all seals before installation, [nstall materal.

seals with spring 1oward inside. E. Cleqn _mat[r_'lg sukface with LacQuic primer ﬂF I:u_yr spraying
& wiping with glean doth to remove contamination. 1§
part % assembled within 30 minutes ne additional freatment
0. Use 16511820 -- Gasket place 1/8 bead all around. is required. Otherwise spray thin film antosurface. Per-
mit to visibly dry. [tems Pinion 1686003, washer, 1237144,
serew 921515, lockwasher 917356, "0 ring, 1691704,
“O" ring 1851703, & plug 1651705 to be clean and free of
1. Make sure '"0" ring on pilot bearing stays in placy metal chips, dirt and other contaminants harmful 1o the
until agsy. iz complets. birdrpslatic transmission.

C Mabkch in washor TEE1078 must fit aver koy 166014

Surface must be clean and free of metal chips, dirt and
glber cgntaminanis.

21



Group 987152

Eimplicily

FT.0. Control Group

ADRJUST P.T.Q. INTERLODCK SWITCH 177522
TOMAKE CONTACT WHEN LEVER 173991
15 RESTING AGAINST TOP DF FRAME.

CENTER P.T.0. ADJUSTMENT
- \ 1. ADJUST PT.O. ADJUSTMENT NUT “D** UNTIL
- FULLEY TRAYEL FROM ENGAGED TO DIS-
ENGAGED FOSITION EQUALS 12 INCHES.

& 2. SECURE ADJUSTMENT gY LOCKING MUTS
“D" AND ““E* TOGETHER.

. CHECK CLUTCH FOR PROFER DISENGAGEMENT.

R
So2h

Anm
1

W Mpmnamaamamaaes

USE STANDARD HARDWARE HANDLE ASSEMBLY MUST PIVOT
TOROQUE SPEC, NG, 173209 FREELY AFTER NUT IS TIGHTENED.

UNLESS OTHERWISE HOTED.

a2



g Mo, 1620202

£ 7.0, Controf Group

Eimplicily

i 7FE
Raf. Fart
Ma. Na. Ciiy, Lerial No. Drescription
1 172038 1 [falwlalale] M) i KMOE
2 174664 1 [00000a-« i HAMNDLE, Clutch R,T.00.
3 173591 1 0000 1 LEVER
q 923025 1 [ouoaQk- H LOCKEMNUT, Hux, 2f8-18
L] 1738283 1 [La]ululal] 5¥ i CONTROL BOD ASSEMBLY
G 174686 1 (onoao - i CAPECREW, Special
7 175318 1 foogook-¢ H SPRING
g8 217372 2 (onoaop- I MUT, Hex, Full, 5/16-18
9 173982 1 [Lulwlalule] N} ] FULLEY
10 917402 2 (ODoon}- I CAPSCREW, Hex Hd., 3/8-16 = 2
11 17029 1 [00000k-( b SPACER
12 173320 1 (0D000)- ] SFACER
13 916565 b {00000 b LOCKWASHER, 248
14 917642 4 {ooDoo]- ] WASHER, 5/16
15 416550 Z {00R0n]-( b MUT, 1iex, Full, 3/8-18
15 105206 1 {0Do0m] - b PULLEY
W7 157021 1 100000]-[ } SPACER
18 170288 1 {DoDDG]-{ 1 STOF, Balt
19 1574262 1 1000001-{ ] SPRING, Tension
2a 164047 1 {DOODD) 1 ROD. Tensian
21 164155 i A O] - 1 HANDLE ASSEMBLY
232 024055 1 {000 4 1 LOCKMUT, Haw, #/16-14
23 917397 1 RO 00T 1 CAPSCREYW, Hex Hd., 5/16-15 x 374
24 9Z3362 1 R 1 LUCKMUT, Hex, 51618

23



Group 981318

Bimplic-ity

P T.0 Cone Cluteh Gravg

TORGUE TO
45.55 FT, LBS.

ASEEMEBELE BEARING WITH
B LOCKING GRODVE TOWARD
PULLEY AS SHOWN,

USE STANDARD HARCWARE
TOARAOUE SPEC. ND, 173209
UNLESS OTHERWISE NOTED.

2



Mig. No. 1690202

F. 1.0 Cone Clitch Group

Eimplicify

1376

Ref. Part
Mo, M. Cry. Serial No. Description
1 174R62 1 {OD001-( ; ELUTCH PLATE ASSEMBLY
Z 1650304 1 1000001 1 PULLEY
3 1650252 1 100001 1 GUIDE, Spring
- q 1650264 1 {0000 -L 1 GUIDE, Spring
5 171772 1 (000R0K-L 1 SPAING
G 1739567 1 {00000kt 1 DM5C, Brake
7 Q20036 4 {0000 -4 1 CAPSCHEW, Skt. Hd., 1/4-20 < 5/8
E 172208 z 1003005 - 1 RIMNG, Aetaining
a BOSE 1081 i (oo - } KEY
10 230644 1 loaDU-{ } LQCKNUT, Flangs, 172-13
1 1650254 1 (0000 -{ b BEARIMG ASSEMBLY
12 17131 2 (O0000] -1 I SPACER
13 1551450 s (00000 -1 b SCREW, Thd. Farming
14 917386 2 (0DOCD]-[ I LOCKWASHER, 5116
15 174465 1 1o000a)-[ ! PIVOT ARM ASSEMBLY
16 157273 1 100000 - H STUD
i7 2158459 1 {QOam}-t I PIN, Carter, 3716 x 1.1/2
18 1650906 1 [felalalin] N 1 FIVOT ASSEMBLY

25



Group_981334-

Eimplicify

Lift Lever & Cable Group

@,_f 1]

14 \
3]
& I
19
121
18
5 17
PRESS THUMB BUTTON 14
QNTO LATCH ROT
1
[ 525 4
——
L
\_.
o) )
1 D l E
AFTER ASSEMBLY 2 12
1. LIFT LEVER MUST ROTATE < A
THAGUGH FULL RANGE OF {0
QUADRANT WITHOUT
BINDING. |_\ . g
2. LATCH MUST OPERATE ;
LIGUSSEEAE o DT O
WITH ALL NOTCHES ON N CENTER QUADRANT
QUADRANT. Q
8 WITH LIFT SHAFT.
3. LIFT LEVER MUST HOT p
INTERFERE WITH HGOD, 9

g

USE 5TD. HARDWARE TORQUE SPEC ND.
173209 UNLESS CTHERWISE NOTED

2b



Mig. No. 1680202

Lift Lever & Cae Group

Rimplicity

677

Ret, Fart
Mo, No. Oy, Sarial No. Description
1 1851389 1 {Qae00)-1 1 LIFT LEVER ASSEMBLY
2 1730359 i [CBO0H - ] LATCH, Lift Levar
k! 818390 1 (000 -{ } PIN, Spring, 2/8 x 1-1/4
4 16581197 1 (00000 -{ } ROD, Latch
L 1650157 1 (0o000) -1 | } BUTTON
B 1650155 1 (OD000}-{ ¥ SPRING
7 156209 1 PO00D0}-{ 1 GARIF
8 923490 2 100000 { ] CAPSCREW, Hex Hd,, 3/8-16 % 1
a 16965 - i (000 - 1 LOCKWASHER, 2/3
10 171539 1 {0C0000-§ I QUADRANT
1 F17642 2 (DOC-| 1 WASHER, &/ 16
12 9210 2 Loooc-{ 1 CAPSCHEW, Hex Hd., 3/B-16 x 1
13 816950 2 { Qo) -{ 1 MUT, Hear, Full, 3/8-16
14 153068 3 {R00n0]-{ } PIN
15 g1 81ag 2 {Da0o0)-{ } CLIP, Spring
16 172725 1 {0000aN-§ } PULLEY
17 157081 1 {Qoooat-§ I SPRCER
1B 174723 z {0DDaN-§ 1 GUARD, Cable
18 103418 1 {ODOOC-§ 1 SCHEW
20 828731 1 {OOOON ] LOCKMUT, Hex, Jam, 3818
21 174085 1 [O0000) -1 | LIFT CABLE ASSY
z2 918241 i [Q0CHMH1-1 ] PIM, Cotter, 3(32 x 718

27



Group 881317

Bimplicify

Bevel Goar & Side Plate Group

o @ o
& ”L) .
TORQUE TO —— . ™ o= ||I| GEAR WITH IDENTIFICATION
27 FT. LBS. e y SHOULDER TO BE PLACED

ON DUTPUT SHAFT.

ASSEMBLE WASHERS WITH
COMNCAVE SIDE TOWARD
?EAD OF SCREW. 13

APPLY GENERAL PUHRPOSE
GREASE T EPACER 1662111
IMNSIDE GREASE STAL DURING

ASSEMBELY, GREASE SEAL LIPS

BEFCRE INSTALLATION,

GREAEE LIP QF SEAL BEFORE INSTALLATION.
FRESS IN DIL SEAL TO HOLD BEARING
AGQAINET ZHOULDER IN BEVEL GEAR HOUSING.
LIEE SHIME AS REQUIRED TO FILL SPACE
BETWEEN SEAL AND SIDE FLATE.

NOTE: USE STANDARD HARBWARE
TORQUE SPEC. NO. 173203 LINLESS
OTHERWISE NOTED.

28



Mig. Mo. 1650202

Bevel Gear & Side Flate Group

Himplicily

5-77

Ref. Part
MNa. Mo Oy, Serial Na. Deseription
1 16EGE77 1 loDaoo-t i HOLUSING, Bevel Gear
2 118117 2 (ooooo- I SEAL, £l
3 154279 b (OO0} i BEAR NG, Meedle
4 172780 1 (OO0M0}-; 1 SHAFT, Oriver
5 172208 2 L0000 ) RING, Retsining
6 172753 1 [{FaliLERI N 1 WASHER
7 172256 2 HI00BA-{ 1 BEARING, Ball
B 154040 1 § Q00D -8 1 PLATE. Bvaring Clamp
9 917356 1 100000 1 LOCKWASHER, 5f18
i0 H219318 1 QR0 b-4 1 CAPSCREW, Hex Hd_ 8/16-18 x b/B
11 17275%F 1 {0000 -4 1 GEAR, Beval Diriver
12 177645 2 {00000)-4 1 WASHER
13 905123 2 {00060} - ] KEY, Woodrutf, No. ©
14 154281 1 100000k ] CAPSCREW, Hex Hd., 5/MB-18 x 3/4
15 i {0aoooi-{ 1 SHAFT, Dwiven
16 1M 796 i 10000034 ] GEAR, Beval Drrivan
17 020677 2 {0gon -{ 1 CAPECREW, Hex Hd ., F/1E-14 % 1.1/4
18 171787 i (0000011 I SEAL, Ol
1% 171781 1 (o00o0)-{ } BHIM
0 179750 5 {000n0)-( I SHIm
2 171782 1 (O] - I SPACER
22 178108 1 L0001 H PLUG ASSY
23 1h4232 1 § OODHAH-{ H GASKET
24 178104 1 {0G000k-( 1 COVYER
25 930576 8 {00000k 1 CAPSCREW, Hex, 1/4-20 x 5/8
26 ames2 1 [ulazeinla] B4 1 FLUG, Fips
7 178587 1 {Q0000-4 1 PLATE ASSY, Side, L.M.
23 1Gh04T14 1 120 00Mm-1 } PLATE ASSY, Sitke, R.H
= 91314849 12 {0000a-{ } LOCKWASHER, 7418
an 920676 10 [DQ00N-{ ] CAPSCREW, Hex Hd,, 7/16-14 x 1
21 932123 1 [COD00 - } LGCKMNUT, Hex, Jem, 3/4-16
¥ 1563111 1 {oonoal-§ } SPACER. Qil Seal

*FOR SERVICE DRDER KIT N{L 1685054

29



Group B881314-

Eimplicity

Draw Bar Group

MOTE: USE STANDARD HARDWARE
TORQUE SPEC NO. 173209 UNLESS
OTHERWISE NOTED.

30



A Mo, 1680202

Draw Bar Group

Eimplicily

276

Raf. Part.
Mo, Mo, Oy, Sarial No. Description
1 166208 1 [lalulalala] N} 1 BRAKE ASSY, Lpright
2 166075 1 (DRI - } PLATE
3 166110 1 (OO0 ] SPACER
4 166074 1 (OO00m)-| I HAR ASSY, Driw
L) 166072 1 WanOo0-{ H BAR ASSY, Upright
& 1BDETFEY 2 {oooDoy-{ 1 SRACER
! 30584 2 {0ooom-1 1 CAPSGREW, Hax, 711614 x 2-3/4
B 932027 1 [oaaaai-[ 1 CAPSCREW, Hex, 2M16-14 = 1-3/43
9 S20877 3 [QO0a0 - 1 CAPSCREW, Hex, 7A16-14 = 1-1/4
ta 918190 5 (AR ] LOCKWASHER, 7016
1 18213 4 {0DDOD)-{ ] MLIT, Hex, 7/16-54

3



Graup 81316
Bimplicity

MOTE: REFERENCE NURMBERS 7T AND 20
MUST BE REFLACED I PAIRS

Pinioins Must Be
Located As Illustrated\‘{

Aear Axfe & Oifferentiaf Group

TORQUE TO
23 FT./LBE.

TORDUE 7O l'
75 FT_/LBS.

32



Atfg. Mo, 1690202

Rear Axfe & Differential Group

Limplicity

G 76

Ref, Part
Mo. MNa, iy, Serial No. Dascription
1 177900 1 {oonan - I FEAR AXLE ASSEMBLY
2 105050 1 [0000ay.¢ H WASHER
3 1549065 2 [00000k.¢ b COLLAR, Sat
4 928709 4 {oooacs-¢ 1 SETSCREW, S5q. Hd.. 5/15-18 x 3/8
5 176945 1 [OAAAD] 4 1 RH WHEEL HLHE ASSEMBLY
g 153068 2 (000009 - 1 BEARING
7 aEma 1 (R0 - 1 FITTLNG, Grease
8 1654217 1 (OG0 - 1 CARRIER, HIT.
9 157120 2 (00 - 1 KEY . Drive
0 171515 2 SOOC]-{ 1 WASHER, Axle
1 171853 1 (0000011 1 COVER, D61,
12 177041 1 {DODDGR-[ } GEAR, DNff.
13 30671 2 {Booonk- 1 KEY, Hi Pro, 174 = 354
14 154707 1 {ooRoo- } RING, Retaining
15 154277 1 {0GOaOT-( I WASHER, Axia
117} 158570 8 {oDoooi- b PIMTOMN, Diff.
17 121083 & 100000k ] SMMNDLE, Diff, Pinion
15 152085 B (oDoanp-f ' SPRING
19 171817 2 [OQaak-f 1 HIMG, Spaces
0 171854 1 [oooaai- H CIOVER, DiFf.
21 21972 B [i4lnlalyla} O] 1 CAPSCREW, Hex Hd., 3/8-16 = 2-1/2
a7 023428 2 (oogagi-¢ 1 MUT, Hex, 3/8-16
23 B07 727 ] Gl LAY 1 CAPSCREW, Hewx, 1/4-20 x 58
21 15254 & {EHCHMN) -4 1 LOCKWASHER, 1/4
25 BTGGZZ z; (0000 - 1 MUT, Hex, 1/4-14
26 121190 1 (DN ] - 1 SEAL, Cover

TO INSTALL AXLE & DIFFERENTIAL ASS™Y OM ITS FINAL DRIVE, PROCEED AS FOLLOWS:

i. Install Snap Ring 154268, {2} Koys 167120 and differential Sulb-Ass'y 1650519
on to R.H. end of Final Drive Axle Tube Ass'y.

2. Place set collar 154065 with setscrew 928709 and washer 105050 on the Axle
Shaft &ss'y. 177900 in arder as listed. Insert axle shaft Ass’y with set collar
and washer inte Final Drive Axle Tube from L.H. end. Push Axla Shaft
through Axle Tube until Woodrufl Key slots are exposed on R.H. end of the

. . . o
Final Drive Axzle Tube.

3. Install the following items in the order listed anto the R.H. end of the Axle

Shaft.

a. {2} washer 171515

B, {2} Key 930671
c. 1) Gear 17704
d.

(1} Snap Ring 154281

h.

.

£
g

{1} washer 154277 with

counter Bore cver Snap Ring

{1) Hub Ass'y 176945
{1} Greaze Fitting 9150192

{1} Ser Collar 154065 with setscrew 928705

Stack item e.f.a. and h for no end play when setscrew is tightened.

4. Puli Axle Shaft Ass'y fram left end to eliminate end play and compress differential
seal’ 121180 while tightening set collar 1540685 on L.H. side of &xle,

33



Group 9871138

Eimplicity

Efertrical Group

ETARTER-GENERATDR BELT
ADJUSTMENT S0-B0 LBS.
READING ON GAUGE.

USE STANDARD HARDWARE
TORLE SPEC. NG, 173209
UNLESS OTHERWISE NOTER,

34



Mig No. 1850202

Electrical Group

Bimplicify

Rof, PartL
e, Mo,
1 171811
z 925044
3 122216
4 922711
] 43 r41b
B 417358
7 EERERF]
] 1651103
£ 122213
ic 16B5053
11 1925
12 24450
14 105917
14 172174
158 122236
16 157G
17 921332
5 9ng37
19 172434
20 1724105
21 1655807
x 1656452
23 159142
24 1576524
25 91 7t
26 10GYHG
2F 1R57339

Serial Mo,

1000aa1-1
[O0a1-[
(000 (
[0aaaot-¢
CO0EHHD-§
[GODO0-{
inoRonI-|
iDGODGI-|
{000001-1
{000aa1-
{00000}
ook
[aoaanp-
[O00aas.§
[(oaaaoh -
[E100¢HD -4
COW]HERCH -4
(O0a00) -
{o0onol4
L[ B
{ooooo-{
103001
l0gaaal-t
(L TTE]
(OO0 (
SO00BO0-{
{DooD0Y-4

35

176

DCescription
CAELE, Battery to Ground
SCREW, Tapmise, 1/4-20x 1/2
SOLEMOD
LOCKWASHER, Mo, 10
NUT, Hex, Moo 10-32
LOCKWASHER, 5/16
MNUT, Hes, 5/16-18
CABLE, Bottery to Solenced
CAEBLE, Solenaid to Start
BATTERY
CLAMP
MLIT, Etastic, B/16-18
CLIF, Wira
GROMMET
MOTOR, Senerator
SUPPORT ASSEMELY
CAPSCREW, Hex Hd., 5/6-18 x 354
CAPSCREW, Hex Hd_, 5M1G-18 = 1-1/4
CLIF, Tinnerrpan
CLIF, Tinnerman
PULLEY GUARD ASSEMELY
ERA&ACKET
Ak, Adjusting
BELT. v {3en,
WASHET, Bf16
CLIP, {abie
PROTECTOR, Terminal



Group 981256

Eimpliciy

Dagh Group

18 54
RED WIRE TO BATTERY
TERMINAL ON VOLT. REG,
ATTACH TO FUEL 43
TANK FITTING
WITH HOSE CLAMP / BLACK WIRE TO
BOARD
{, RED WiRES
TG AMMETER TO KENITION
L ; . SYHTCH
o U Yo
BROWN WIRE T %\ £
Q ] A
GEN. TERMMAL ON — . " d
N WIRE To VOLTAGE REGULATOR ‘lJ,»lr I
ARMATURE TERMINAL R gL e pACK PURE TO
OF GENERATOR . \“ e AL el
e LT. REG.
i _HA““‘T BLUE wIRE . 40
ATTACH TO I TO $OL £%01D
CARBURETOR A < <% TO FRONTP.T.0,
~ . INTERLGCK SWITCH

FITTING WITH ;
R
HGSE CLAMP. /: / ;’/BE%WS?:EET%E}\;&‘
BLACK WIRE TO FIELD f 4 / SOLENOLD

TBRMINAL OF GEMERATOR

WHITE WIRE TO ENGINE 47 .
EREAKER POINTS

TO TRANSMISS OGN [NTERLOCK SWITCH \kg,/ 5

25 4? £ 08 s

i # '

2 ) g '
|3 AL ¢

““--QT;E %f] 35 58 << \t_—__ri | - 2
S TEE % ""{a"‘rtf ‘ 4**“%“ ﬂ:v”/ , 22

f-f" P._;—EE

Y CENTER P.T.0,
INTERLCGCK SWITCH

REFER TO DWE., 3

1658689 FOR 14 1

SCHEMATIC DIAGRAM / 17

AND SAFETY STARTING &0 USE STANDARD HARDWARE
REQUIREMENTS, INSTALL TOROUE SPEC, NOD, 172200
JGNITION WITH KEY SLOT 59 UMNLESS OTHERWISE NOTED.

IN VERTICAL POSITION.



Mfg. No. 1690202

Dash Group

Eimpliciiy

Raf. Part
B Na. Quy Sorial No. Description
1 1650420 1 [Q0000-I } CASH ASSEMELY
2 1651000 1 (0000k( 1 PAMEL, Instrument
3 917867 -] [aaoant-( } NUT, Retainer, Tinm.
4 915885 4 toooog-t } WASHER, Plain, 3116
5 026025 5 (000} ¥ BCAEW, Mach. Rd. Hd., 1/4-20 x 1/2
6 157077 1 (o0aab- ] BUSHING
7 172008 1 10QQao - I PLATE STEERING, Adj.
B 1651170 1 toaoaai-; } HANDLE, Cluteh Conteal
g 172038 1 (A0a0kC I KNOE, Tapered
10 107025 i (Caaaa) - ! WASHER
11 155116 1 000 - b WASHER
12 103250 1 {00000 ¢ H STOP, Thiattle i [ine. el 10,11}
13 159167 1 He LR I WASHER
14 158424 1 {DOD00] - I ARM, Thronla
15 Q30665 1 { 000 -4 1 LOCKWASHER, Dished Shakeproof, 3/8
16 F234728 1 {00BD0) - 1 LOCKMNUT, Hex, 3/8-16
17 171355 1 A G0 - I CONTROL, Throttla
14 168475 z {ooCo] 4 1 CLLP, Epweden Wire
19 917452 1 {ooopo)-{ 1 SCREW, Rd. Hd,, No, 10-37 x 112
20 922111 1 {05001 4 1 LOCEMWASHER, External, No. 10
21 M17415 1 [oDooR){ 1 MUT, Mech. Hex, Na, 10:32
22 1660897 1 [(ooam - 1 CONTROL, Choke
23 177447 z [onoon]-{ 1 PLUG, Button
2 122193 1 [ooonn]-I 1 REGULATOR, Voltage
25 1651128 1 (aonon]-[ 1 ECARD, Terminal
256 106132 3 (L0000 1 SPACER
27 2159216 3 [ogooa- ¥ CAPSCREN, Hex Hd., 1420 x 1-3/4
i3 Q21880 3 [(alalulula] B¥ } LOCKWASHER, Shakerpraot, 174
29 916622 3 (00000 } NUT, Hix, 1/4.20
30 925391 1 { COHn0 ] -4 H SCREW, Hex Hd., 1/4-20 = 5f2
31 9204717 1 A GO -4 1 SCREW, Taptite, Ma_ 10-24 « 1f2
32 1782R0 1 IIOQak-L b SWITCH, Lonitian
ik S B905 1 4000908 I LOCKWASHER, Internal, 5/8
34 122234 1 OG- ] LT, Hex Special
25 122208 1 D000 I KEY & RING ASSEMBLY
36 122184 1 ruiliatE ! SWITCH, Togole
a7 1 { ey -4 ] PLATE
38 1 { DO - I MUT
aa 1603159 1 { Do -8 H AMMETER
A0 1651104 1 {DDO000] - i HARMESS ASSEMBLY
a1 172463 1 { GO0 -4 I CIRCUIT BREAKER
42 1651021 1 1000000 ! WIRE ASSEMELY
43 1651147 1 {D0G00] - 1 WIRE ASSEMBLY
A4 172208 1 A A - 1 WIHE ASSEMELY, Light Switch
a5 105582 2 {0DOD0] - 1 GASKET, Falt
45 1723338 1 100H00] - 1 PAD, Fuel Tank
a7 171115 1 (OB - 1 TAMNK, Fuel
45 171262 1 {00000 - I CAP, Fuel Tank
a8 1655313 z [oBEHDI-A 1 HMOSE, Fuel
L} 173205 1 1000007 - 1 FILTER, Fusl
51 032848 4 {0001 1 CLAMP, Hose
B2 171230 2z [opoood-{ 1 STRAP, Tank
53 1724 2 (000G -4 1 STRAP, Fugl Tank
54 1721148 1 [OoneR1-{ 1 INSULATION, Fual Tank
44 165110 1 [oDDoDI-{ ] DECAL, Instrurment Panel
B 165 HD0 1 Lo 1 DECA L tgnitian
57 1657136 1 [Ooo0a]-{ 1 DECAL, Throttlé Cantral
58 1657147 ] [ononD]-{ 1 DECAL, Hydrostatic Contral
3 928703 7 [onao)-{ 1 NUT, Speed, Tinn.
&0 Q30661 10 (2R00a]-{ 1 ECREW, Hex Hd, Thd, Farming, N, 14 x 34
&1 1656453 1 [GO0GH]-{ 1 BRACKET, Cabla
B2 1650360 T (0a0001-14 1 QUADRANT
63 a20426 z 00aaa)-{ i LOCKWASHER, External Tooth, 516
G4 17157 2 (a0aaa)-{ 1 SCREW, Special

37

1076



Group BR1283

Elmpllﬂlfy Hood & Lights Group

HQOD MUST PIVOT FREELY AND
FIT PROPERLY WHEN CLOSED.

%{ HEADLIGHT LEADS
' 23

ASSEMBLE 919360 CAFSCREW,
MIIUA7 SPRING ATD 323428
HUT WITH SFRING 1N COM-
PHRHERS1O0M. HOOD MUST BE
FREE TO PIVOT.

LISE STANDARD HARDWARE
TORQUE SPET. NO, 1732049
UNLESS OTHERWISE NOTED.

38



Mifg. No. 16590202

Hoodd & Lights Group

Limplicily

10-76

Fef, Part
Mo Mo, Oty. Serial Wo. Degeription
1 16E6400 1 POD0D) -{ } HODD & GRILLE ASSEMBLY
! 1656587 1 (000001 } SR EEM, Grilla
3 171804 q4 {00001 -{ } WASBHER, Special
4 22711 a {0DL0Ak[ I LOCKWASHER, Ext. Tooth, Mo, 10
& 216621 4 {Doooo)-; I MUT, Hex, Wach,, Mo, 10-34
& 172935 1 [oaaoak( I MOULDING, Hood
7 171600 2 (oooaai-¢ i STRAF, Hocd
8 930531 2 [aoana-4 1 SCREW, Truss Hd,, Mo, 10-32 x 172
B 1657146 i (Q0000]-4 1 DECAL, Hydro {7078
0 9027 2 (OO0 - 1 LOCKMNUT, Hex, Na. 10-32
11 1656835 2 00000] - 1 LIGHT ASSEMELY
12 16RE533 1 L EHE] 1 LENS
| E 1654862 2 130000) - } GAEKET
14 1 {oEoODt-( ¥ BULE, Na, 1203
15 1654664 1 {eR000 - I SOCKET
16 1656831 4 [oaagakg i CLLP
17 1657117 1 [onaaa)- ) DECAL, L.H. Hood, Sovereign (7016
18 1657118 1 [000D0 - 1 DECAL, A.H. Hood, Sowmign (7016)
19 1657047 1 [oooas)-| 1 WIRE ASSEMBLY
20 172100 1 (0000 - 1 BOIDY, Connactar
M 122182 1 (OO0 -1 } COMNMECTOR, Insulated
22 919360 2 L HE ) CAPSCREW, Hex Hd., 3/B-16 x 1-1/2
23 B191047 2 {DDODO}- b SRR ING
| 922328 2 {QRoog-[ - b MUT, Hax, 3/B-16
25 932854 4 100030 -[ ] LGCKMNUT, Hex, Mach.

34



Group 9871142

siml"’ﬂ”'l Seat & Deck Group.

HOLES SHOWHN

14

|
|
I
ATTACH SEAT TO I
|
|

SEAT DECK MUST
PIVQT FREELY, CLOSE
FROPERLY & LOCK
SECURELY.

LATCH CLIP TO BE

POSITIONEE PERPENDICULAR 4
TO TRACTOR — BOTH 5IDES USE STANDARD HARDWARE

TORGUE SFEC. NGO, 173209
UMLESS OTHERWISE NOTED

40



AMfg Ne. 1690202

Seat & Deck Group

Limplicify

-

PR
== I - S PR K

10-76
Fart
Ma, iy, Serinl Mo, Description

165111 1 [elalalulu] X | SEAT, Deck

164029 1 {00000 k- ] GRACEET, Frt. Seat Deck

B1D31g 4 [ela]aluin] A 1 CAPSCREW, 5/16-18 x 5/8

817158 10 slslslaTa] Y 1 LOCKWASHER, 516

1737 & [ [¥]alulnlo] Xy 1 NUT, Hex, Full, 51518

157034 2 §R0000-¢ 1 CONMECTOR, Cushion

1606823 2 {DDOD0Y-( 1 CLIP

B17577 4 0000k 1 WASHER, 1fd

1657309 1 {DDonok-{ I SEAT

158085 T o000 1 COMMECTOR, Cushion

1807870 i {DDDOD}-( I STOP, Seas Deck

Q23405 2 10G0a0l-[ ] LOCKNUT, Hex, 3/8-16

a1 7400 2 {D00Do}-{ I CAPSCREW, Hex, 3818 = 1-104

153185 1 000Nk 1 DECAL, Simplicity

16572482 1 {o00D)-( 1 DECAL, Srip B

1857283 1 {o000GI-[ 1 DECAL, Strip L.H.

di



Groug 981301-

Limplicily

42" Housing & Arbor Group

" g

—
\0

ROTATE GREASE FITTING TOWARD DISCHARGE

(HSeewa(@e
AN
s

AlEEED)
. Ti |,.Q_@C‘

1 =

OPENING WITHIN £ 605 FILL CAVITY WITH o @
NG, 2 LITHIUM BASE GREASE. LEIBRICATE EACH __"i' i
ARBOR ASSY EVERY 30-40 HOURS DF OPERATION. e
& a- =
Ay Giam oy @’_'_'_._-_.
B S _ "
o @By & - ("
= H =
& - ) -

L)
(]

P
19 @ jf NOTE: USE STANDARD HAADWARE
EN """}EJ \ TOROUE SPEC. MC. 173200 UKLESS
17" A1 32 OTHERWISE NOTED,

42



Mig Mo, 16802562

42" Housing & Arbor Group

Eimplicity

Ref. Part
Mo, Mo, Oty. Serial No. Descriptian
1 i033anz 1 (IR 1 HOLSING, 42'
2 108679 k [0aoDo)-4 } TUBE ASEY
3 108134 3 AL TTH E R 1 BACKING RING
4 108201 3 [OoooD)-{ } S5PACER
5 108202 B [EHH0-1 ¥ BEARING
& 108139 3 (ooDop)-{ 1 FLINGER
7 108181 ] (o) I WASHER
B 1DE257 3 LODOG0I- ] WaslER
a 10847 % a foooooi-4 H WASHER
i 14 177005 3 10R000-{ ] PULLEY
11 013858 3 {oDooD)- H FITTING, Greasa
12 o1g12 3 [0 4 1 KEY, Woodruff, 3f16 « 5/8
13 19E436 1 (OE000-{ } SPACER
14 108250 1 [CHA00- 1 ARBOR ASSY, Quer
15 177458 ¥ Hafralel I 1 ARBOR ASSY, Center
16 BZF13I3 3 (oonon) - 1 MUT, Full Hex Lock, 3fd-16
17 1551404 1 (Han0-{ 1 HUB, Pulluy
16 157332 1 10G000]-{ I KEY
19 108361 1 {oonno)4 1 BATFFLE
o o210 2 {0QO00I- H CARRAIAGE BOLT. 37816 x 34
A 916265 4 {onooo-{ 1 LOCKWASHER, 3/8
2z 516950 M $00000)-1 ! MUT, Hex Full, ¥B-16
3 108186 2 {onooo- [ 1 CLIP. Baffla
24 g3 5 ? 1G000a1-[ 1 SCREW, Sell-Tapping, 1/4-20 x 7/8
25 921959 2 {00000k 1 CAPSCREW, Hex Hd., 1/4-20 x 5/8
0 LA e 2 [Ooaaal-( 1 WASHER, Plain, 1/4
7 916964 4 {ooano)-( 1 LOCKWASHER, 1/d
23 g16622 4 {0000 - 1 NUT, Hex Full, 1/3-20
b= 108224 1 {00000k 1 BRACKET, L.H. Aoller
a0 G23345 2 [Daaaat-§ 1 CAHRIAGE BOLT., 5/16-18 « /4
1 17356 2 100000 1 L KWASHER, 5/16
32 M17I2 # [000ao ¢ 1 MUT, Hex, 51618
23 156131 1 [OQooob-§ } STUD
ad 921965 21 OO ) CaPSCREW, Hex H,, 3/5-16 = 374
5 997642 I 100000} ¢ } VASHER, Plain, 5/16
26 1651495 1 [ ERCHMI-4 ¥ BRACKET, L_H.
37 1661500 1 (0004 ¥ BRACKET, R.H.
Ja 1650533 Z (afafrali 94 1 BEAFING & TUBE ASSY
) 176719 1 {000007-( ' DECAL, Banger
40 176720 1 {000 -[ 1 DECAL, Coutinn
41 103228 1 (DO 1 ARBOR EIT, Side
43 103223 1 [OO0-T H ARBOA KIT, Cenrer

43

10-75



Group 881303

Eimplicity

42 Cover Drive & Bafl Group

ADJUST FER QPERATOR'S MANUATL
INSTRLUCTIONS TO FROVIDE
CORRECT PITCH OF BLADES.

ADJUST PER OFERATOR"S MANLIAL
INSTRUCTIONS TO FROVIDE
CORRECT PITCH OF BLADES.

__[iili'ﬂr__ r':::;;h,- szt

MOTE: USE STANDARD HARDWARE
TORQUE SPFER MO, 173200 UNLEES
OTHERWISE NOTED.

TORQUE TO 30 FT/LBS. * 105,

4



Mfg. No. 1690252

42" Cover Drive & Bail Group

Limplicily

ig-75
Ref. Fart
MNew HNe. Ciby. Serial Mo, Beseription
1 172049 1 {00 - I COVER, R.H.
2 172414 1 {00000 -( H COVER, LH.
3 S2900 12 {0011 1 SCREW, Hex Hd,, Self-Tapping, 1743-20 x 38
4 10E386 1 {00000 1 PULLEY, Ider
5 108416 1 [ORCR0 - 1 LEYER ASSY, Idler
3 917642 7 {00 I WASHER, Plain, 5/16
7 16265 i0 [Galalii 10 1 LOCKWAEHER, 3/3
B 8215950 4 1O 1 MLIT, Hex Full, 3/2-16
L] 10Batlg 1 TOC00N-§ 1 CAPSCHEW, Hex Hd., 3/8-16 x 1-174
10 IT1815 1 [oDODD)-§ 1 EYEBOLT
1 154360 1 (aoeoo)- 1 SPRING
12 1083209 1 [OC0- 1 “y* BELT, Blade Drive
i3 I 20K e a2 el MY ] BLADE
14 156450 1 {aoDoo-{ I GASKET, Felt
15 [+ hr]: T B (0000 } CAPSCHEW, Hex He, 3fB-16 x 5/8
148 1651520 2 (O GOom-{ 1 ARM, Adjusting
17 167215 e (OO0 } EYEBOLT
18 215262 2 (0Q000)- } MUIT, Hex Jarm, 1/2-20
19 o077 3 2 (Gdaom-1 ) CAPSCREW, Hux Hd, 3816 =1
20 153073 z (0Do00-{ t SPACER
21 176151 1 (OO0 ] FiLea, Safety
prad 174845 1 tonogal - b FILM, Ealt |nstallation
24 2171073 1 Q000 -1 I RACE, tiner

45



Group 981302

implici.
s P"":" L' 427 Height Adjustment & Rolfer Group

NQTE: USE STANDARD HARDWARE
TORQUE SPEC. NO. 173208 LUNLESS
DTHERWISE NOTED.

45



Mfg. No. 1600252

427 Haight Adijustment & Roller Group

Limplicity

Raf. Fart
Neo. Na. Oty. Serial No. Description
i 172044 1 [ WM - 1 BRACKET, FRoller. L.H.
2 172045 1 ROOOCN-4 1 BRACKET, Raller, H.H.
3 Q23347 4 10000 1 CARRIAGE BOLT, 3/8-16 = 374
4 823346 e {O0DDD)-{ 1 CARRIAGE BOLT, S/16-18 x 3/4
-] S16965 4 Wao0m-{ 1 LOCKWASHER, 3/8
& B16EE0 i {00000 1 MUT. Hex Full, 3/3-16
7 1661614 1 00011 1 ROCKER ARM AGRY
B 171958 1 {ono0n]-{ ¥ BHAFT ASSY. Roller
=] 172412 1 10000a]-{ } BAR ASSY, Roller
10 917378 E (0ng0a)- b WASHER, Fiain, 3/8
11 G234 xe 4 L00000-[ } NUT, Hex Full Lock, 38168
12 Bn77al 2 {o0gaa)-( b CAPSCREW, Hex Hd., 3/B16 x 1
13 108431 4 {o0aaal-[ ) ROLLER ASSY
14 4 [OQ00N-{ I ROLLER
15 108419 14 (00000 H EUEHING
16 108432 3 (EICH0NHN-4 ] BOLLER ASSY
17 3 (oaoaot- ! ROLLER
8 g17av2 2 [ HORmE - 1 MUT, Hex Full, B/ 1618
19 177351 2] (O0O0D0- 1 WASHER, Plain, 58
20 B18454 B {00000 1 PIN, Cottar, 3/16 x1
1 108241 2 OO -4 1 SOCKET ASEY
el 917421 2 {oooDol-| 1 MUT, Hex Jam, 3/816
23 16503594 2 FOO00M- 1 HANDLE, Adjusting
24 1651820 2 (oD - 1 GRIP
28 102360 2z {000005-1 1 SPHING
2B 27356 2 {00000 } LOCKWASHER. /16
ar 108426 1 10Q000-{ 1 BRACKET & SHAFT ASEY
28 10851% 2 {0000m-{ } PIvVDT
29 217642 z {DODOD{ } WASHER, Flain, 516
a0 D22000 2 10000011 ] PIN, Cotter, 3732 % 58

47

10-76



Growup B81304

Si’mp ’ll:lf_!’ 42 Deflectar, Stane & Rocker Arm Groug

16

KOTE: USE STAKDARD HARDWARE
TOROUE EPEC. NO, 173209 UNLESS
OTHERWISE NOTED.

48



Mfa No. 1690252

42" Deflagror, Stone Guard & Hocke:rftrm {Group

Limplicity

Aef. Part
Mo, N Oy, Sarial No. Deseription
1 174167 1 (OG- ] GUARD ASSY, Stone
2z 222109 4 (00001 | CARBIAGE BOLT, 2/B16 x 1-1/4
3 B161143 3 (00oom-{ 1 WASHER, Speicel
4 516365 7 {DDoDm-{ 1 LOCKWASHER, 3/3
5 916950 4 1ooaam -1 ) MUT, Hex Full, 3/8-16
1] 1661177 1 1000004 1 DEFLECTOR
7 1724688 1 (oooon)-[- b ROCKER ARM ASSY
g 917279 2 10000a1-{ ] CAPSCREW, Hex Hd., 1/2-13 x 1-1/4
a 218430 2 {oaooa)-{ I WASHER, Plain, 716
10 416951 4 {onoaa-[ i WUT, Hex Full, 1/2-13
11 105051 2 {00000 b SPACER
12 o169886 4 {000a0l-[ H LOCKWASHEH, 172
13 1651616 2 (00D - H FIN, Fiugt
14 118053 2 [a00ao-; 1 PLM
16 318452 2 (00000 - | PIN, Cotter, 178 = 1
16 [ WL 5 3 CCHOMCRM0N- i CAPSCREW, Hex Hd, 3/8-16 x 1-3/4
17 1 [000aa1-[ 1 DECAL, GPEI
18 176012 2 1000001 1 CLIP, Sataty Fin
12 174185 1 (ODOCD)- | ] PULEEY
20 176439 1 L LT H] ] YU BELT, PTO
i | 176719 1 (oO000H-{ | DECAL, Danger

49

10-76



Group 981792

Bimplicily 48" Housing & Arbor Group

NOTE: USE STANDARD HARDWARE
TORGUE SPEC. MO, 1732040 LINLESS
OTHERWISE NOTED.



Nfg. Mo, 1690021

48" Housing & Arbor Group

Kimplicify

10-768

Pef. Part
Mo, Mg Oty Sarial M. Duscription
1 1651185 i [OQEHHH -1 1 HOUSING, 487"
i 10BE7Y 3 [0000a}- 1 TUBE SUB-ASS5Y
2 108134 3 {00300 -[ 1 RING, Backing
i 108201 k| [a0oa0)-1 I SPACER
g 108202 & [oa0g-1 1 BEARING, Eall
6 108139 3 [C0000}-{ } FLINGER
7 108181 k] {0aoao)-( } WaASHER
a 108257 a (DRI 1 WASHER
L] 108473 3 (061 [ ) WASHER
10 171005 3 [0aoao)-{ ] PLILLEY
1 813958 a (o000 -1 I FITTING, Lube, Drive Type, 1/4
12 Q1812 3 (om0 -1 } KEY, Waondruff, Mo, 61, 316 = 5/B
13 108536 1 {alal i8] } SPACER
14 108250 2 (OO 1 ARBOH ASSY
15 177499 1 [ QDR [ } AR EBOR ASSY, Orive
16 927133 2 (ORI } MUT, Hax Look, 3/4-16
17 16614049 1 (R b HLIE, Puiley
18 i57232 1 (0000} [ b KEY
19 108353 1 [O0DD-( b BAFFLE
20 ar2110 2 (O ¥ BOLT. Ad.Hd., 3/8-16 x 3/4
21 916965 24 QD00 ' LOCKWASHER, Spring, 378
22 916950 et (oD I MUT, Hex, 1/4-20
23 108185 2 . 000t H CLIP, Bafte
24 L2128 2 {0B0DD)-¢ i SCREW., Thread Caciing, 1/4-20 x 7/8
5 521953 2 ROO000- 1 CAPSCREW, Hex Hd., 1/4-20 x 5/8
26 M 73¥7 2 {0DDO0-{ ] WASHER, Pluir, 154
7 915364 4 {00000 ] LOCKWASHER, Spring, 1/4
P! MNEGE2Z 4 {00000 1 MUT, Hex, 1/4-20
. 108224 1 D000 1 BRACKET. Rollar L .H.
30 H22348 2 {DDO0a)-§ 1 BOLT, R Hd, SHE18 = 374
3 217355 z 10000074 1 LOCEWASHER, Spring, 5/18
az 817372 2 {Dooa)-4 1 MUT, Hex,5/15-18
a3 156131 1 {ooooald | STUD, 5top
2 521985 16 {ooaaa)-{ 1 CAPSCREW, Hex H, 3/8-16 = 3/4
35 Q17647 3 (el LB } WASHER, Plgin, 516
ki - 1098419 2 [ooaaal-f 1 BRACKET ASSY, Front
37 108366 i {poogal-{ 1 B4R, Aeif.
R: 1650553 3 QDRI 1 BEARIMG & TUBE SUH-AS3Y
etz ] qa3232 4 {000oa1- 1 BOLT, Rd. Hd., 3/8116 x1
an 176720 1 {oooagt- } DECAL, Cautian
41 161130 1 (ogaaal } SCREW, Special
42 103220 2 Q00 -[ 1 ARBOR KIT, Qurside
43 1037233 1 (00000 [ I AFBEDR KIT, Centar

qi



Group 981194

implici -
5 /o "’ 48" Cover Drive & Bail Graup

NOTE: USE STANDARD HARDWARE
TORCJE SPEC KO, 173208 UNLESS

OTHERWISE NOTED: -

TOROUE TO 30 FTILBS. X 10

32



Mfg Neo. 1680071

487 Cover Drive & Bail Group

Eimplicity

Fof. Part 10-76
Mo, Mo, Qty. Zarial No. Creszrlptlon
1 172076 1 [Gadaay-; 1 COVER, R.H.
a 1723549 1 (QQoQo-{ 1 COWEHR, L.H.
3 S290H0 14 {00aoal-( 1 SCREW, Hex, Taprite, 1/4-20 » 3/8
4 108386 1 {000 1 PULLEY, idler
L] TOR473 1 {0adaao-| 1 LEWER ASSY, Idler
B 917642 4 (OCI0HR-{ 1 WASHER, Plain, 5M16
7 HERS g {00K00-{ 1 LOCKWASHER, Spring, 3/8
B 916950 2 {00aagk-{ 1 NUT, Hex, 3818
] 108418 1 {00y £ 1 SCREW
10 171B15 1 Llulelenli B 1 EYEBOLT
11 108449 1 {0000 1 SPRING, Tenzinn
12 108450 1 [ [a]alalali]H} 1 BELT, "%, Mower Driva
13 Ll L Lt k] {090001-{ 1 BLADE, Knife
13 917378 2 (0000M - ] WASHER, Flzin, %/3
15 G22585 & [0QOa0-{ 1 CAPSCREW, Hex Hd., ZfE-1B x o2
16 17215 1 (OG- 1 ARM ASSEY, Aockor
12 19262 2 {000aa -t 1 MNUT, Hex, Jam, 1f2-20
159 917zr9 2 (DOHN-( i CAPSCREW, Mex Md,1f212 x 1-1/3
20 T8z 1 {0Q00a-( 1 SPFACER
| §1 8430 2 {Q0000)-[ 1 WASHEH, Plain, 16
22 176151 1 {00000 ] FILM, Safedy
= 174845 1 (00000 1 FILM, Belt Installation
Pl 105051 2 [CODO0K- 1 SPACER
5 B171073 1 {0000 -( 1 RACE, Inner
26 219361 1 I000000-1 1 CAPSCREW, Hux Hd, 3/8-18 x 1-3f4
27 916965 2 foooaa)l-{ 1 LOGCKWASHER, Spring, 112
2B 154304 2 [0Q000-1 1 YORE, End Adj.
23 172473 1 {aaoaal-{ 1 BAIL ASSY
jiin| A1EL55T 2 [A0)-| 1 NUT, Hox, 1/2-132

a3



Groop SBT193

Eimplicily 48" Height Adjusting & Roller Group

20

MOTE: USE STANDARD HARDWARE
TOROUE SPEC. NQ. 173209 UNLESS
OTHERWISE NOTED.

a4



Mfg. No. 1680021

48" Height Adiustment & Roffer GrPup

Eimpliciy

‘R Fart 16-786
Ne. MNe. Gy Serial No. D=zl ption
i 1746 1 D004 1 BRACKET, Holler, LH.
2 17 247 1 (on0Do)-{ b BRAKCET. Roller, R.H.
3 923347 L] 120000 1 BOLT, Ad. Hd, 3/816 x 3/4
4 923346 2 (00— 1 BOLT, Ad. Hd.. 51618 = 3/3
g 16065 4 (oDDonk-{ b LOCKWAIHER, §pding, 38
B 916950 2] 120000 I MNUT, Hex, 3/8-tH
7 322004 2 {0000 1 PIM, Cotter, 332 x G/3
a 172075 1 D000 b SHAFT ASSY, Aollar
gq 108465 1 Ha00001-1 I BAR SUBRASSY, Rolier
10 317373 6 {0000aY-[ i YWASHER, Flain, 3/8
1 23428 3 {oaoaa)- ! MUT, Hax, Full Lack, 3fB-16
iz oa773 2 {Q00001- i CAPSCHEW, Hex Hd, 31/B-16 = 1
13 105431 2 {000a-¢ | ROLLER SUE-ASSY
14 2 [oogaa-t H ROLLER
15 108415 14 (Oa000-1 1 BUSHING
15 108432 5 {00mI04-( I ROLLER ASSY
17 5 lslal DR 1 ROLLER
18 HTATE z [0CDaD)-¢ 1 MNUT. Hex, 5/6-18
i9 919387 B [OOD000- 1 WASHER, Plain, 5B
20 B18458 7 [CPDOD0N-4 1 PEM, Catter, 3716 x 1
| 108241 2 [a0000nd-{ 1 SOCKET ASSY
22 91741 ! (OO ] MUT, Hex, Jura, 3/8-15
23 16503594 2 (000 1 HAMDLE, A4dj.
24 1651820 2 (OO0 } GRIP
25 1DB3BD 2 (GR000-{ 1 SPRING, Adj. Screw
5 917355 2 [oong) - 1 LOCKEWASHER, 518
27 108454 1 (o000 F BRACKET B SHAFT A8SY
] 108512 2 (onoom) - I FIVOT
29 17643 e {0000 } WASHER, Plain, 5/16

93



Group GET189.

implicity
5 f . 45" Deflectar, Stone Guard & Rocker Arm Group

NOTE: USE 5TANDARD HARDWARE
TOROUE SPEC WO, 173208 UNLESS
OTHERWISE NOTED.

b



AMfe. Mo, TEHNZT

48" Datlectar, Stone Guard & RockerArm Group

Limplicity

i0-76

Rof. Part
Mo No. Oy, Serial Na. Description
1 174127 1 {00a001-1 I GSUARD ASSY, Stone
2 222109 4 {0Q0H]-{ 1 BOLT, Bd. Hd., 3/B-16 x i-1/4
3 8161193 3 {0 [ 1 WASHER, Special
4 M GIGS 7 (o0ae- ! LQCKWASHER, Spring, 3/3
B 16580 4 {00000} 1 MNUT, Hex, 3816
G 17ET1D 1 [000G00-1 ] DECAL, Danger
7 172468 1 {D00a00- | 1 ARM ASSY, Rocker
B o1 7279 2 {ECu N0 } CAPSCREW, Hox Hd., 17213 x 1-1/4
b ] 1651184 1 [CDO0D)-{ } DEFEECTOR
10 G91g3951 2 (RN } MUT, Hex, 17213
11 105051 2 {ooeDDn)-{ ¥ SPACER
12 G16966 2 LOOC0-1 } LOCKWASHER, Spring, 172
13 154305 e {D0DO0;-{ } FIN, Yoke
iq 118053 2 © D0ano-i ) PN,
15 918452 2 10040001 -( 1 PIN, Cottor, 1f8 %1
18 G22606 3 [O00aMm-i } CAPSCREWY, Hex Hd., 3/8-16 x 1-3/4, Gr. B
17 176012 2 $000D0I- I CLIP, Safety Pin
168 174190 1 10aqna]-{ [} FULLEY
18 163011 1 10000m-{ I BELT, ""¥" .Tractor to Mower

a7






